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*|tems 1 and 80 - See page 8
*Items 2,3 and 79 - See page 9
*|tems 77 and 78 - See page 10
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 Table PDF 8030.4 Series 2007 Gll 7630.4

Parts Catalog

E Code Product description = 5 Code Product description =
*1 15530017095-0 | Complete Mobile Support 1 || 50 |6020310009-7 | Allen Bolt C/C5/16" X 1.1/4" 18F Unc1A C112.9 Rt (Phosphated) 4
*2 15022010898-5 | Complete Left Lateral Gang 1 51 16020090216-8 | Splined Shaft 796,5Mm "Gross" 1
*3 15022010896-9 | Complete Right Lateral Gang 1 52 | 5080070004-0 | Complete Notched Bushing "Gross" 1
4 | 5566040049-3 | Rod 0f @1.1/4" X 1140Mm 1 53 |5530012161-5 | Complete Fixation Support 1
5 16020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm 4 | 54 |5530012267-0 | Support Of Pump 1
6 | 6020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 12 || 55 16020310372-0 | Hexagonal Head Bolt M20 X 2,50 X 60mm CI8.8 RP 2
7 |6020010412-1 | Pressure Washer 5/8" Media Industry 14 || 56 |6020312300-3 | Hexagonal Head Bolt 1/2" X 2.1/2" 12F W Gr5 Rp 2
8 |5550010008-6  Rod Of @5/8" X 260Mm 6 57 |5530160086-0 | Guide Support Of Protection(12,5 X 51 X 1090Mm) 2
9 |5530011869-0 | Right Rear Support Of Lateral 1 58 |6020310180-8 | Hexagonal Head Bolt 5/8" X 2" 11F Unc1A Gr5 Rp 2
10 | 6020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 9 || 59 |6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 2
11 |5024010007-7 | Smooth Washer 820,3 X @46,5 X 4,75Mm 22 || 60 | 5064010078-5  Complete Hydraulic Pump 1
12 16020010414-8 | Pressure Washer 3/4" Media Industry 9 | 61 |5530011871-1] Fixation Support Of Left Gang 1
13 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 9 || 62 |5530012163-1 | Left Rear Support Of Lateral 1
14 |6020311034-3 | Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 4 || 63 |5530012142-9 | Support Of Complete Command 1
15 |6020010406-7 | Pressure Washer 3/8" Media Industry 9 | 64 |5008040043-5 | Handle Of The Command For Upper Fixation With Sphere 2
16 |5024010075-1 | Smooth Washer #10,3 X @25 X 2,00Mm 8 || 65 |6020310983-3 | Hexagonal Head Bolt 5/16" X 2" 18F Unc1A Gr5 Rp 3
17 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 5 | 66 |5148030010-0 Hydraulic Control Of 1/2" Double W/Nipples W/Thread 1
18 | 5024010467-6 | Smooth Washer @11 X #25,4 X 9,50Mm 2 || 67 |5412010259-4 | Type Nipple "T" Special 2
19 |6020317430-9 | Hexagonal Head Bolt M20 X 2,50 X 100Mm CI8.8 Rp 2 || 68 |6020251147-6 | High Pressure Hydraulic Hose 1/2" X 4300Mm With 1Trg And 1Trf (Sae 100R2 At - PT.4000Psi) 2
20 |6020010419-9 | Pressure Washer 13/16" Media Industry 22 | 69 |6020251232-4  High Pressure Hydraulic Hose 1/2" X 1600Mm With 2Trg (Sae 100R2 At - P.T.4000Psi) 1
21 | 5080010669-6 | Bushing Of 320 X @32 X 45Mm 2 || 70 |5372010114-5 | Hose @1" X 2300Mm 1
22 | 6020310982-5 | Hexagonal Head Bolt M20 X 2,50 X 150Mm CI8.8 Rp 2 || 71 6020251367-3 | High Pressure Hydraulic Hose 3/4" X 2600Mm With 2Tcg (Sae 100R2 At - PT.3100Psi) 1
23 | 5080010670-0 | Bushing Of 20 X @32 X 89Mm 2 || 72 |6020251293-6 | High Pressure Hydraulic Hose 3/4" X 500Mm With 1Tcg And 1Trg (Sae 100R2 At - P.T.3100Psi) 1
24 1 6020310188-3 | Hexagonal Head Bolt M20 X 2,50 X 65Mm C18.8 Rp 6 | 73 |6020251119-0 | High Pressure Hydraulic Hose 1/2" X 1600Mm With 1Tcg And 1Trg (Sae 100R2 At - 1
25 15068010117-2 | Clamp 1 74 | 6020251203-0 | High Pressure Hydraulic Hose 1/2" X 2400Mm With 1Tcg And 1Trg (Sae 100R2 At - 2
26 | 5068010116-4 | Clamp "L" 2 || 75 |5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8" 1
27 | 6020311006-8 ' Hexagonal Head Bolt M20 X 2,50 X 75Mm CI8.8 Rp 2 || 76 |5136012895-8 | Battery Fixation Plate 1
28 |6020311045-9 | Hexagonal Head Bolt 1/2" X 1" 12F W Gr5 Rt 4 | *77 | 6020055761-4 | Right Hydraulic Cylinder "0.D" #2" X #3.1/2" X 498Mm(Course) X 1185Mm(Closed) 1
29 |6020010410-5 | Pressure Washer 1/2" Media Industry 6 | *78 16020055762-2 | Left Hydraulic Cylinder "D.A" @2" X @3.1/2" X 498Mm(Course) X 1185Mm 1
30 |5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 4 || *79 | 5340030008-5 | Complete Blade Of 2400Mm Of Front Loader 1
31 |5208011588-1| Complete Right Oil Hopper 1 || *80 | 5324060022-2 | Guide Of Protection 1
32 | 5088010004-9 | Head Wirh Nipple Thread 1"+ Thread 1.1/16" With Buffer 1 81 | 5566010151-8 | Rod Of @#1.1/4" X 2080Mm 2
33 16020110054-5 | Oil Filter (Hib 5802) RI-236 1 || 82 |6020310054-2 | Hexagonal Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 4
34 15108030042-9 Complete Suction Pipe 1 83 | 6020050455-3 | Hydraulic Command (Sauer 600033) (Bondiolli De651749) 1
35 | 5538014647-8  Cover Of Batery Box 1 || 84 | 5432120078-0 | Flat Head Pin @5/16" X 20Mm 2
36 | 5092010334-8 | Battery Box 1 | 85 |6020050101-5 | Cotterpin 1/8" X 1" 2
37 16020312020-9 | Hexagonal Head Bolt 5/16" X 3/4" 18F Unc1A Gr5 Rt 1 | 86 | 6020390054-9 | Plastic Cover 27 With Flap (Red) 4
38 |6020010404-0 | Pressure Washer 5/16" Media Industry 11 | 87 |5412010004-4  Nipple R.1.1/16" Un XR.1.1/16" Un X 50Mm Hexagonal 1.1/4" 2
39 |6020310822-5 | Hexagonal Nut M10 X 1,50 Ma (I8 Ch.177Mm H.8,00Mm 2 || 88 |6020010024-0  0°Ring2-119 N3006-90Nbr (23,47) 2
40 | 6020010408-3 | Pressure Washer 7/16" Media Industry 6 || 89 |6020390118-9 | Plastic Cover 21S - Pebd 4
41 | 6020030102-4 | Nut #5/16" 18F Unc 2 || 90 |5412010058-3 | Nipple R.1/2" Bsp(G) X R.7/8" Unf X 47Mm With Hexagonal 1" 4
42 | 5024010073-5 | Smooth Washer @8,5 X 820 X 2,00Mm 10 || 91 | 6020010060-6 | O Ring 6-040 N3006-90Nbr (18,00) 4
43 |6020317425-2 | Hexagonal Head Bolt M20 X 2,50 X 50Mm (18.8 Rt 8 92 | 5284020007-8 | Flange Of Suction Hose 1
44 | 5024010469-2 | Smooth Washer @22 X @40 X 9,50Mm 6 93 | 6020010032-0  0°Ring 2-218 N3006-90Nbr (31,34) 2
45 16020010723-6 | Clamp (Ag3) 3 | 94 | 6020310990-6 | Hexagonal Head Bolt 7/16" X 7/8" 14F Unc1A Gr5 Rt 4
46 | 6020010420-2 | Pressure Washer 1" Media Industry 4 | 95 |6020030040-0  Hydraulic Pump (Gross Shaft) - Ref(Bhm B31-1577800) 1
47 |5024010121-9 | Smooth Washer @28 X @87 X 8,00Mm(Galvanised) 4 || 96 |5284020016-7 | Flange Of Pressure Hose 1
48 | 5284010079-0 Adaptor Flange 1 97 | 5566010152-6 | Rod Of @1.1/4" X 2080Mm(Jogo) 1
49 |5284010081-2 | Sprowd Flange "Gross" With 04 Holes @8,7Mm 1
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* |tems 43 and 40 - See page 8
*Items 1,2 and 44 - See page 9
*|tems 35 and 36 - See page 10
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 Table PDF TT55/TT.65/TT.75 Bt Tractor Command

5 Code Product description = E Code Product description =
*1 15022012056-0 | Complete Left Lateral Gang 45 16020251210-3 | High Pressure Hydraulic Hose 1/2" X 2500Mm With 1Trg And 1Trf (Sae 100R2 At - PT.4000Psi) 2
*2 150220120578 | Complete Right Lateral Gang 46 |5372011594-4 | Hose Qil / Diesel Oil and Gasoline 20 Mpa/300 Psi X 500Mm 1
6020310177-8 | Hexagonal Head Bolt M20 X 2,50 X 70Mm C110.9 Rp (Phosphated) 47 |5372011320-8 | Hose #1/2"W/1Trg and 1Tcg X 2200mm 2
6020010403-2 | Pressure Washer M20 Media 48 |5372011435-2 | Hose @1/2"W/ 2Trg X 1100mm 2
6020311114-5 | Hexagonal Head Bolt 3/4" X 2.3/4" 10F Unc1A Gr5 Rp 49 |5566040041-8 | Rod Of @1.1/4" X 1560Mm 1

6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm
6020010414-8 | Pressure Washer 3/4" Media Industry

9 |6020370186-4 | Silencioso Redondo (Tractors Tr2005 / 1484528-M91)

10 | 5005010042-9 | Complete Exhaust Adapter

11 |5530017614-2 | Exhaust Adapter Support

12 |5024010298-3 | Smooth Washer @17 X 344 X 4,75Mm

13 160200104121 | Pressure Washer 5/8" Media Industry

14 | 6020317481-3 | Hexagonal Head Bolt M16 X 1,50 X 40Mm (I8.8 Rt

15 |5024010073-5 | Smooth Washer 8,5 X 20 X 2,00Mm

16 |6020011035-0  "U" Clamp 064 -2.1/2"

17 |5530012313-8 | Complete Rear Support

18 |5566040067-1 | Rod Of @1.1/4" X 1560Mm(Jogo)

19 16020311075-0 | Hexagonal Head Bolt 5/8" X 2.1/4" 11F Unc1A Gr5 Rp

20 | 5530012311-1 | Intermediary Support

21 | 6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm

22 | 6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt

23 | 5566040054-0 | Rod 0f @1.1/4" X 900Mm

24 1 6020310793-8 | Hexagonal Nut 1.1/4" 7F Unc Gr5 Ch.2" Height 31,00Mm

25 |6020312001-2 | Hexagonal Head Bolt 1/2" X 1.1/2" 12F W Gr5 Rt

26 | 5530017647-9 | Filter Fixing Support

27 |5024010068-9 | Smooth Washer @13,3 X @35,5 X 3,00Mm

28 | 6020010410-5 | Pressure Washer 1/2" Media Industry

29 | 6020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm

30 |6020312075-6 | Hexagonal Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp Rosca Direita
31 16020310220-0 | Allen Bolt C/C5/8" X 1.1/2" 11F Unc1A (112.9 Rt (Phosphated)

32 |5138090001-0 | Wrench For Hexagonal Nut 1.1/4" - 1" - 3/4" - 5/8"

33 |6020090404-7 | Male Quickly Coupling 1/2"

34 | 5412010237-3 | Type Nipple "T" R.1/2" Bsp
*35 | 6020055695-2 | Right Hydraulic Cylinder "D.A" #1.5/8" X #3.1/4" X 424Mm(Course) X 992Mm
*36 | 6020055696-0 | Left Hydraulic Cylinder "D.A" @1.5/8" X @3.1/4" X 424Mm(Course) X 992Mm
37 |5530160113-0 | Guide Support Of Protection(12,5 X 51 X 650/604Mm)

38 | 6020311074-2 | Hexagonal Head Bolt 5/8" X 1.3/4" 11F Unc1A Gr5 Rp Rosca Direita
39 |6020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt
*40 | 5324060022-2 | Guide Of Protection

41 16020010420-2 | Pressure Washer 1" Media Industry

42 15024010121-9 | Smooth Washer 328 X @87 X 8,00Mm(Galvanised)
*43 | 5530017118-3 | Complete Mobile Support
*44 | 5340030008-5 | Complete Blade Of 2400Mm Of Front Loader
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6 | 5024010007-7 | Smooth Washer #20,3 X #46,5 X 4,75Mm
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<
¢ complete MObIIe Support E Code Product description = § (=
=]

1 15530017047-0 | Mobile Support 1
1 1 5530017070-5 | Mobile Support 1
2 5530290024-7 | Regulator Support 1
2 5530290015-8 | Regulator Support 1
3 15530017013-6 | Mobile Support 1
3 |5530017027-6 K Mobile Support 1
4 5432080016-4 | Lock Pin @37,5 X 110Mm Without Grease Fitting 2
5 16020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt 2
6 |6020010412-1 | Pressure Washer 5/8" Media Industry 2
7 16020130108-7 | Grease Fitting 1/8" 2
8 |6020310587-0 | Pin §37,5 X 87mm 1
9 1 6020050122-8 | Cotterpin 3/8" X 2.1/2" 2
10 |6020310958-2 | Pin 37,5 X 180mm 1
E Code Product description =
1 |5324060023-0 | Guide Of Protection 1
2 | 6020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 6
3 15024010075-1 | Smooth Washer @10,3 X @25 X 2,00Mm 12
4 5542020010-1 | Radiator Protection 1
5 16020010406-7 | Pressure Washer 3/8" Media Industry 6
6 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6
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« Complete Lateral Gang

Item

Code Product description

Al
Right 8030.4
Right TT
Left 8030.4
Left TT

5022010897-7 | Right Lateral Gang
5022012060-8 | Right Lateral Gang 1
5022010899-3 | Left Lateral Gang 1
5022012061-6 | Left Lateral Gang 1
5432080011-3 | Lock Pin @37,5 X 130Mm Without Grease Fitting
6020130108-7 | Grease Fitting 1/8"

6020310183-2 | Hexagonal Head Bolt 5/8" X 1" 11F Unc1A Gr2 Rt
6020010412-1 | Pressure Washer 5/8" Media Industry
5432080011-3 | Lock Pin @37,5 X 130Mm Without Grease Fitting 1 1
5432080001-6 | Lock Pin @37,5 X 100Mm Without Grease Fitting 1 1

—
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All

Code Product description

Item

5340030002-6 | Blade Of 2400Mm Of Front Loader

5274010002-5 | Plate Blade 2380Mm

5530030021-8 | Left Support De Apoio Da Blade

5530030023-4 | Right Support Of Blade

6020311116-1 | Hexagonal Head Bolt 3/4" X 1.1/4" 10F Unc1A Gr5 Rt

6020010414-8 | Pressure Washer 3/4" Media Industry

5024010076-0 | Smooth Washer 20,5 X #66,5 X 4,75Mm

6020310226-0 | Blade Screw Tractor 5/8" X 2.1/4" 11F Unc1A (112.9 Rp (Phosphatized)
5024010298-3 | Smooth Washer @317 X @44 X 4,75Mm

6020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm

O O N O A W W N .
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« Hydraulic Cylinder e 3
E - -2 2|2 E
g Code Product description = £ s 8 £
- < | = b = ]
2 ]
1 |5144010674-2 | Jacket 388,90(3.1/2") X 1002mm (Right) 1
1 | 5144010258-5 | Jacket @82,55(3.1/4") X 540mm (Right) 1
1 1 5144010675-0 | Jacket @88,90(3.1/2") X 1002mm (Left) 1
1 |5144010259-3 | Jacket 382,55(3.1/4") X 540mm (Left) 1
2 1 6020390118-9 | Plastic Cover 21S - Pebd 2
3 1 6020310804-7 | Self-Locking Nut With Nylon 1" 14F Uns Gr5 Ch.1.1/2" H.28,50Mm 1
4 |5024010323-8 | Smooth Washer @27 X 44,5 X 4,75Mm 1
5 |5236010001-4 | Piston Plung 826,72 X ©88,30 X 60,00Mm 1 1
5 15236010004-9 | Piston Plung 326,72 X 381,95 X 60MM 1 1
6 |5326011602-5 | Piston Rod #50,80(2") X 723,5Mm 1 1
6 |5326020159-6 | Piston Rod 341,27 (1.5/8") X 649mm 1 1
7 |5456050001-0 | Piston Nut 1 1
7 |5456050003-6 | Piston Nut @3.3/4”- 12fpp 1 1
8 5152010023-0 | Piston Coupling 1 1
For spare parts order, please check in the cylinder 8 _|5152010014-1) Piston Coupling L L
jacket (1), the fo”owing: - Baldan part number with 9 1 6020190073-8 | Repair Kit For Hydraulic Cylinders "D.A" 2" X 3.1/2" 1 1
11 numbers, the manufacturer code, name and ma- 9 |6020190066-5 | Repair Kit For Hydraulic Cylinders "D.A" 1.5/8" X 3.1/4" 1 1
nufacturer date.
« Stickers . <
2 Code Product description £ 2 F
o
1 1 6020078812-8 | Sticker PD Baldan(100 X 590mm) 2
1 |6020078811-0 | Sticker PD Baldan(85 X 480mm) 2
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+5516 3221 6500
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